
1. This parts catalog covers the parts of clawler back-hoe Model B15 for AMMANN 

Y ANMAR manufactured since February, 1997 

Issue No. : 000Y00S3620 

Date of Issue: May, 1997 

2. The mounted engine of B 15 is 3TN E68- N BAB. 

3. MODEL 

SECTION MODEL CODE 

B15C-AY 172194C 

B15CR-AY 172194A 

I (VEHICLE) B15P-AY 172194D 

B15PR CKD 1721947 

B15PR-AY 1721948 

II (ENGINE) 3TNE68-NBAB O19266A, BBB, U25 



~~'@.-Ji 
TABLE OF PAINTED COLOR 

~~~ ~18:,t ~#$cffl;c (Paint Part No.) 
$F)r Painted Color A 1:11:1 "'Fj" 

1:n~i2.~ Color Part Code 16L$(16L Can) 4L$(4L Can) 7.7° 1,,-(SPRAY) Munsel No. 

CD 
-p:.,,~-ffi,~-"?* ✓ 1--1'.I. □-
YANMAR New Permanent Yellow 87 981101-09519 977620-40870 977620-30871 
5. 2Y8. 5/11 

~ 
-p:.,,~-7 .,r--J''f lJ-:,1 
YANMAR Deep Green 82 981101-09517 977620-40820 977620-30N31 
6. 36BG2. 11 /1. 76 

@ 
i7:,l"?-ffi7 .,r--:/';/1)-:.,, 

977620-30881 YANMAR New Deep Green 88 981101-09588 977620-40880 
0. 6B2. 2/4.2 

@ 
-p:.,,~-ffi';/1,.,-{ ':I:,, .1 'f lJ-:,I 
YANMAR New Grayish Green 86 981101-09616 977620-40860 977620-30861 
2. 9BG4.8/3. 0 

@ 
-p:.,,~-9"-?;t 1)-""j'ft.,-
YANMAR Dark 01 ive Gray 72 ------- 977620-40720 TOR-90460003 
5. 39Y2. 92/0. 78 

@ 
-p:.,,~-7 ir :J-Jl,';/L,,-
YANMAR Charcoal Gray 71 981101-09516 977620-40710 977620-30371 
N2 

815 



~§ ~ ( l ) . • • . • . . ~~$~ 
PICTURESQUE INDEX(l) • • ·MAIN PARTS 

fi"1Jt~ii Fig. 16~21 
CONTROL EOU I PMENT 

4:;. / c Fig. 28 
CANOPY 

V t :::i :., 1'<Jt, :t Fig. 39. 40 
REMOTE CONTROL VALVE 

7 v-A & .tdi@l~7 V :.,;y Fig. 22 
FRAME & TURNING BEARING 
7 v-A::t.J1'(- Fig. 23, 24 
FRAME COVER 
AT-:;/ & .tdi@I □ •:,,? Fig. 25 
STEP & TI.RNIM3 LOCK 
-(:.11-:* & ~- f--;r?:,t I- Fig.26 
INSTRLMENT PANEL & SEAT MOUNT 

1'(-:;7!.J Fig.8 
BATTERY 
&g Fig.9~11 
ELECTRIC PART 
1::-$' Fig. 13 
HEATER 

A-1 °/?'~V :.,~ Fig. 33 
SW I NG CYLINDER 

?-?5 °/7 Fig. 12 
WORK LAMP 

·j"-1.>. & 7-A "'J'5'T-:; t- Fig. 53 
BOOM & BOOM BRAa<ET 
7-A & 1~·'T-:1 I- V °/7 Fig. 54 
ARM & BUa<ET LIM< 

J'('J" ,:; t- ~ 1) :.,~ Fig. 32 
BLCKET CYLINDER 

;li!ffijclf Fig. 43~51 
HYO.OIL PIPl!lli 
Jill;'YV-~°/?' Fig. 52 
GREASING 

:r..77 V--f- & -if-( v:.t-!f Fig. 3 
AIR QEANER & SILENCER 
:r.:.,:,;:.,7?:., I- Fig. 5 
EMJINE MOUNT 
5:J:r..-$7 & 7?°/ t- Fig.6 
RADIATOR & MOUNT 
F O $7 :.,7 & F 0,-:-1-:1 Fig. 7 

FUEL TANK & FUEL LI NE 
;f-:.,*•:,, t- Fig. 27 
BONNET 
;dJff~:.,7' & fll!M Fig. 29 
HYO.OIL Pim> & JOINT 

l.i:: 
LEFT 

□-5 & 7~;.A I- Fig.14 
ROLLER & ADJUST 
7 □-5 Fig. 15 
CRAWLER 

Mi!@l'l=-$7 Fig. 36 
TI.RNl!lli IW>TOR 
A-1 ~Jt,:J 3 -1 °/ I- Fig. 37 
SWIVEL JOINT 
:::i:., I- □ -Jl,1'(Jt,7· Fig. 38 
CONTROL VALVE 
□ -/\-( ;'(Jl,"':J Fig. 41 
LOW-HIGH VALVE 
ftiJJ;m $7 :., ? Fig. 42 
HYO.OIL TANK 

815 



~ § ;_x C 2 ) · · · · · · • · · ;FEff ~t~ 
PICTURESQUE INDEX(2) • • · HYDRAULIC SECTION 

litE@J~-:$7 Fi 
TlRNIMi rill 

~-1' :.-?"~IJ :.,~ Fig. 
SWING CYLIND 

;EbEE;f-:., 7' & fm~ Fig. 29 
HYD. OIL PLMP & JOINT 

tr. 
LEFT 

:::i ::,, I- □ -JL,1~11,7· Fig. 38 
CONTROL VALVE 

B15 



CJJ __. 
u, 

1114~;.,-tt.­
FUEl SENSOR 

3. 0 Rl - ~- S -- n D 

~-(~-
TAIMER 

IJt,-

RElAY 

l.-~~t,.,-, 
REGULAJOR 

-

Z/?/.Aj-•;,7" 

'/l.-./1' I-' 
ENGtN STOP 

SOLENC>iD 

. 
"' . ., 

G . 
..!_.. 

l ---·-
~~YO L 

~ An, I I 
n ·-- ... , ... .. .. 

"" "n .... .. . 
n ... .. '. .. .. . 

.JL10L - .... -

.. 
n 

"· ORW 

.......---.--.-~=-=-----i ~1 Y tftllo• . Blue Ill Re Cl 6Y Gmn YblloiGr Gt OY 11 ::,.;T;N~\~~.; 
8Y1llnBllclLV8IUt 'ihlURYRtd Ye110,GR Green RedOr oronve 

YR Yellow aeatRBlue RedRWRad Whll 18 Black er Brown 
YL YtllOlf BlullB Blut 811Cl B Red BlaclBA BU.Cl Rad 
Iii h I te LO 81UI Grn G Rid Gree1 av BIICl VblU 
lveVhlUBIIClQYDuntlllll Green illGra 11 Bl 11 Cl 

0 

lfJl,,.:j-9 
ALTERNATER 

0 

) 

7~ 
;t-f )i,7't.-~.,~ .. 
A-f·;,T 

Oil PRESSURE 
SWITCH 

!~' 
,t­

lJa--:J?IJ 
GLOW 

PLUG 

........... 

1. C!i sr 

'5 A 

" A 

.... ... 
n •• .... 

I . 
• 

' 0 
o, 

*i.llA-frT 
WATER TEMP 
SWITCH 

'-­.__________ 

:11~ 
..; 

-□ < 
' ~ 

.cs sr '~ 

::vn 
z. 0 R 

. .. . .. , 
n ow ... , 

; 

. 
ow .. .. 
n, 

'-rlfr-' 

1/' 

I 

~ll 1'1: 
:1. I< ,, 

lffi 
f!7'T,t1Jl,,­

SAfETY RELAY 

N 

~ 

::I: 
.; 

l 
~ 

~ J--

• ' 
: : 

II. Ill - 0 lltl. 
•cv• 0 ., 
Jll'iDf --r-:---t"n,"' 

" 
Y~B 

o, 
7-J...7;.,7x,f-:,f­
BOOM LAN;P SWITCH 

nh Y?-Jl-~­
e)e::3) HOUR METER 

~~ 
7/7 
LAMP 

lt&.t=t-.i1-9-
FUEL METER 

0.5 Yl1 T?-!-' 
0.5 8 CHARG 0.5 Y 

'"'~ O.5 a --~,.. 0.5 Gt/ 
n.!i lG 

(~ 
OIL 

•.•. >!<ill ,_ 
TEMP 

, n A 
• • A . . " ' lO 

" 
O."' A- no;" 

,. .. 
,, .. 

3 A OW 
•• y 
•SY 

-
y 

. 
,• 

-
r • 

" . 
I . 

A~-9Af-:,T 
ST ARTER SWITCH 

7 ✓ 7T:i::~,11J­

lAMP CHECK 
(7-A) (EARTH) 
(A 9- ~ SW) (STARTER) 
(T ¥-Y') (CHG) 
(7-tf-) (BUZZER) 
(;t,(J&,) (Oil) 
C>l<illl (TEMP) 
(.i:.7-) (AI/J) 

==~ 
~~ 
~~ 
c:, 

I 



1,1,,772194-03100,,"LABEL SET",1,,,,,,,,,,,,,,,,,, 
2,2,,172194-03110,,"LABEL,SPECIFICATION",1,,,,,,,,,,,,,,,,,, 
3,2,,172194-03120,,"LABEL,B17 L.H",1,,,,,,,,,,,,,,,,,, 
4,2,,172194-03130,,"LABEL,B17 R.H",1,,,,,,,,,,,,,,,,,, 
5,2,,172194-03140,,"LABEL,OIL & WATER",1,,,,,,,,,,,,,,,,,, 
6,2,,172179-03160,,"LABEL,SWING LOCK",1,,,,,,,,,,,,,,,,,, 
7,2,,172179-03170,,"LABEL,REAR YANMAR",1,,,,,,,,,,,,,,,,,, 
8,2,,172174-03190,,"LABEL,ACCELERATOR",1,,,,,,,,,,,,,,,,,, 
9,2,,172159-03242,,"LABEL, BOOM",2,,,,,,,,,,,,,,,,,, 
10,2,,172174-03270,,"LABEL, P.T.O.",1,,,,,,,,,,,,,,,,,, 
11,2,,172159-03290,,LABEL,1,,,,,,,,,,,,,,,,,, 
12,2,,172174-03330,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,,, 
13,2,,172159-03340,,"LABEL, OIL FEED",1,,,,,,,,,,,,,,,,,, 
14,2,,172174-03340,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,,, 
15,2,,172159-03350,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,,, 
16,2,,172159-03360,,"LABEL, AIR CLEANER",1,,,,,,,,,,,,,,,,,, 
17,2,,172161-03360,,"LABEL,STARTER SWITCH",1,,,,,,,,,,,,,,,,,, 
18,2,,172159-03370,,"LABEL, SUBTANK",1,,,,,,,,,,,,,,,,,, 
19,2,,172174-03380,,LABEL,1,,,,,,,,,,,,,,,,,, 
20,2,,172159-03390,,"LABEL, ANTI-FREEZING",1,,,,,,,,,,,,,,,,,, 
21,2,,172159-03450,,LABEL,1,,,,,,,,,,,,,,,,,, 
22,2,,172174-03570,,"LABEL,DANGER",1,,,,,,,,,,,,,,,,,, 
23,2,,172174-03600,,LABEL,1,,,,,,,,,,,,,,,,,, 
24,2,,172174-03630,,LABEL,2,,,,,,,,,,,,,,,,,, 
25,2,,172174-03640,,"LABEL,TRANSPORT",1,,,,,,,,,,,,,,,,,, 
26,2,,172174-03650,,"LABEL,GREASE CYL.",2,,,,,,,,,,,,,,,,,, 
27,2,,172174-03660,,"LABEL,CABLE",1,,,,,,,,,,,,,,,,,, 
28,2,,172174-03670,,"LABEL,NEUTRAL",1,,,,,,,,,,,,,,,,,, 
29,2,,172174-03680,,"LABEL,SWING AREA",1,,,,,,,,,,,,,,,,,, 
30,2,,172174-03690,,"LABEL,RADIATOR",1,,,,,,,,,,,,,,,,,, 
31,2,,172174-03700,,LABEL,1,,,,,,,,,,,,,,,,,, 
32,2,,172174-03710,,LABEL,1,,,,,,,,,,,,,,,,,, 
33,2,,22857-300050,,"SCREW 3X 5",4,,,,,,,,,,,,,,,,,, 
34,1,,172174-03290,,"LABEL,CAB",1,,,,,,,,,,,,,,,,,, 
35,1,,172174-03360,,"LABEL,PATTERN A",1,,,,,,,,,,,,,,,,,, 
36,1,,172174-03550,,"LABEL,HEATER SWITCH",1,,,,,,,,,,,,,,,,,, 
37,1,,172174-03560,,"LABEL,WIPER SWITCH",1,,,,,,,,,,,,,,,,,, 



1 £t~(ftl:" '/) 
Fig. LABEL(CABIN) 

Je.ili l,NO. 1 lj: 
Je.ili l,NO. 21'J,&33~~h£1"" 
1 INC. 2~33 

~ 

=t=-? l::;.Jfl-.!$ 
CABIN INSIDE 

© '~---_, 

21 

10 

© tJ7~Jl, 
VIEWED FROM @ 

18 

20 

~ 
:r. 7? IJ --r -fr"i 9 ;,11.7-====~-.....Jl....ol~.J...U-1 

A I R CLEANER SUB TANK ;f{ :,1 * ._, t- fl-.!$ 
BONNET I NS I DE 

23 28 

25 
© tJ5Je.Jl, 

VIEWED FROM @ 

34 

~17 

A 9-9 A-1 ·:1 'r 
STARTING SWITCH 

15 

24 

=t=- 1- I::✓ t-'7fl-.lfflY 
CABIN DOOR INSIDE 

m~, ~DON0.1J~Htll!l 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 

31 THIS LOCATION 

u..i.----.----•, 

la~ND.fJ!JJl.i'l• "'· 26 
30 MACHINE SERIAL NO; 

IS STAMPED INTO 
THIS LOCATION 

22 
f'FiJJ;lil 9 :,1 ? 

29 HYO. 01 L TANK 24 

7 

4 26 

3 



2,2,,172194-03110,,"LABEL,SPECIFICATION",,1,,,,,,,,,,,,,,,,, 
3,2,,172194-03120,,"LABEL,B17 L.H",,1,,,,,,,,,,,,,,,,, 
4,2,,172194-03130,,"LABEL,B17 R.H",,1,,,,,,,,,,,,,,,,, 
5,2,,172194-03140,,"LABEL,OIL & WATER",,1,,,,,,,,,,,,,,,,, 
6,2,,172179-03160,,"LABEL,SWING LOCK",,1,,,,,,,,,,,,,,,,, 
7,2,,172179-03170,,"LABEL,REAR YANMAR",,1,,,,,,,,,,,,,,,,, 
8,2,,172174-03190,,"LABEL,ACCELERATOR",,1,,,,,,,,,,,,,,,,, 
9,2,,172159-03242,,"LABEL, BOOM",,2,,,,,,,,,,,,,,,,, 
10,2,,172174-03270,,"LABEL, P.T.O.",,1,,,,,,,,,,,,,,,,, 
11,2,,172159-03290,,LABEL,,1,,,,,,,,,,,,,,,,, 
12,2,,172174-03330,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,,, 
13,2,,172159-03340,,"LABEL, OIL FEED",,1,,,,,,,,,,,,,,,,, 
14,2,,172174-03340,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,,, 
15,2,,172159-03350,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,,, 
16,2,,172159-03360,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,,, 
17,2,,172161-03360,,"LABEL,STARTER SWITCH",,1,,,,,,,,,,,,,,,,, 
18,2,,172159-03370,,"LABEL, SUBTANK",,1,,,,,,,,,,,,,,,,, 
19,2,,172174-03380,,LABEL,,1,,,,,,,,,,,,,,,,, 
20,2,,172159-03390,,"LABEL, ANTI-FREEZING",,1,,,,,,,,,,,,,,,,, 
21,2,,172159-03450,,LABEL,,1,,,,,,,,,,,,,,,,, 
22,2,,172174-03570,,"LABEL,DANGER",,1,,,,,,,,,,,,,,,,, 
23,2,,172174-03600,,LABEL,,1,,,,,,,,,,,,,,,,, 
24,2,,172174-03630,,LABEL,,2,,,,,,,,,,,,,,,,, 
25,2,,172174-03640,,"LABEL,TRANSPORT",,1,,,,,,,,,,,,,,,,, 
26,2,,172174-03650,,"LABEL,GREASE CYL.",,2,,,,,,,,,,,,,,,,, 
27,2,,172174-03660,,"LABEL,CABLE",,1,,,,,,,,,,,,,,,,, 
28,2,,172174-03670,,"LABEL,NEUTRAL",,1,,,,,,,,,,,,,,,,, 
29,2,,172174-03680,,"LABEL,SWING AREA",,1,,,,,,,,,,,,,,,,, 
30,2,,172174-03690,,"LABEL,RADIATOR",,1,,,,,,,,,,,,,,,,, 
31,2,,172174-03700,,LABEL,,1,,,,,,,,,,,,,,,,, 
32,2,,172174-03710,,LABEL,,1,,,,,,,,,,,,,,,,, 
33,2,,22857-300050,,"SCREW 3X 5",,4,,,,,,,,,,,,,,,,, 
34,1,,172174-03140,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,,, 
35,1,,172174-03370,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,,, 



2 ~ti(ft/t 0

) 

Fig. LABEL(CANOPY) 

~/:f:IL,NO. 11;;1 
~/:f:l L,NO. 2tJ,E,33~'@jh£1" 
1 INC. 2~33 

~ 
31 

30 

16~ 
.I.7? !J--j­

' A IR CLEANER 

© jJ7~Jl, 

10 VI EWE~ FROM @ 
@ 

t 

f'f:iJJ;w S7 -.,,, ? 
HYD.OIL TANK 

11 8 

20~ 

-fj-79-.,,,1;7 
SUB TANK 

6 13 2 
@ iJ5~Jl, ® jJ7~Jl, 

VIEWED FROM @ VIEWED FROM @ 

® jJ7~Jl, 
VIEWED FROM @ 

14 

21 

•~, '-!U~No.n~H.i'lm 
HACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION . 

® iJ5~Jl, 

VIEWED FROM ® 

34 

33 

35 25 

5 

ta~NO.fT~H.i'lf!f 
MACHINE SERIAL HO. 
IS STAMPED INTO 
TH IS LOCATION 

23 

29 19 12 28 
7 7 a-.,,, 1- n1t-pgfflU 

FRONT COVER INSIDE 

26 3 

4 26 

18 

;f{-.,,,* •:, I- P-.1$ 
BONNET I NS I DE 

(ir'7 
AS7-S7A-1 •:,=f­

STARTING SWITCH 

24 



1,1,,172179-11300,,"EXHAUST,SILENCER",1,1,,,,,,,,,,,,,,,,, 
2,1,,172179-11310,,SILENCER,1,1,,,,,,,,,,,,,,,,, 
3,1,,172179-11360,,"SUPPORT B,SILENCER",1,1,,,,,,,,,,,,,,,,, 
4,1,,124701-11911,,"GASKET, (NON-ASB.)",1,1,,,,,,,,,,,,,,,,, 
5,1,,119831-13580,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
6,1,,22117-080000,,"WASHER  8",1,1,,,,,,,,,,,,,,,,, 
7,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,,, 
8,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
9,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,,,,,,,,,,,,,,,,, 
10,1,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,,,,,,,,,,,,,,,,, 
11,1,,26706-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
12,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
13,1,,172179-11500,,"HOSE,AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
14,1,,172179-11510,,"HOSE,AIR INTAKE",1,1,,,,,,,,,,,,,,,,, 
15,1,,172179-11550,,"SUPPORT,AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
16,1,,119253-12500,,"CLEANER, AIR",1,1,,,,,,,,,,,,,,,,, 
17,2,,121024-12660,,"PAN ASSY, DUST",1,1,,,,,,,,,,,,,,,,, 
18,2,,121465-12700,,RETAINER,1,1,,,,,,,,,,,,,,,,, 
19,2,,121465-12510,,"ELEMENT, AIR CLEANER",1,1,,,,,,,,,,,,,,,,, 
20,2,,124064-12680,,"BOLT, WING",1,1,,,,,,,,,,,,,,,,, 
21,2,,124064-12690,,WASHER,1,1,,,,,,,,,,,,,,,,, 
22,1,,172159-45160,,"CLAMP 350",1,1,,,,,,,,,,,,,,,,, 
23,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,,, 
24,1,,23000-060000,,"CLAMP 60",1,1,,,,,,,,,,,,,,,,, 
25,1,,23000-060000,,"CLAMP 60",2,2,,,,,,,,,,,,,,,,, 
26,1,,26116-100252,,"BOLT M10X 25 PLATED",4,4,,,,,,,,,,,,,,,,, 
27,1,,26366-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 



3 .I 7? !J -·r · & -f;t,1' v :.,-t;t 
Fig. AIR CLEANER & SILENCER 

10 

2 

12 c.:, 

8 

I 

l 
! 3 
I 

ENG. 14 
22 9~ 

0-2s 
I 

ENG. 

9 

j 
15 

u 

--')' 



1,1,,172179-12100,,"LEVER,ACCEL",1,1,,,,,,,,,,,,,,,,, 
2,2,,172165-12140,,GRIP(RED,1,1,,,,,,,,,,,,,,,,, 
3,1,,172194-12110,,"CABLE,ACCEL",1,1,,,,,,,,,,,,,,,,, 
4,1,,172194-12150,,"BRACKET ASSY,ACCEL",1,1,,,,,,,,,,,,,,,,, 
5,1,,172159-12270,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,,, 
6,1,,172159-12520,,"PIN, CABLE",1,1,,,,,,,,,,,,,,,,, 
7,1,,172159-12530,,"PIN  6X 17",1,1,,,,,,,,,,,,,,,,, 
8,1,,172159-42070,,"PIN 6,COME-OFF SNAP",2,2,,,,,,,,,,,,,,,,, 
9,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
11,1,,26013-100302,,"BOLT M10X 30",2,2,,,,,,,,,,,,,,,,, 
12,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 



F' 4 7?-l?Jv 
ig. ACCELERATOR 



1,1,,172179-13100,,"MOUNT ASSY,ENG",2,2,,,,,,,,,,,,,,,,, 
2,1,,172179-13150,,"MOUNT ASSY,ENG",2,2,,,,,,,,,,,,,,,,, 
3,1,,172179-13200,,"STOPPER,ENG",4,4,,,,,,,,,,,,,,,,, 
4,1,,172179-13210,,CUSHION,4,4,,,,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,,, 
6,1,,26013-100202,,"BOLT W/WASHER M10X20",8,8,,,,,,,,,,,,,,,,, 
7,1,,26013-100252,,"BOLT W/WASHER M10X25",16,16,,,,,,,,,,,,,,,,, 
8,1,,26716-100002,,"NUT M10",8,8,,,,,,,,,,,,,,,,, 



6--9 ®--8 ·. · 8 l!iJ 
J; @---5;,----f'il w .:-<1;[""1,r, ., J, 6 

3 ~y!=~ , " J7 
I 

I 
3 

~ 
. 

l . . { 1~~ "·.• I 

· I 7 , 
2 

,I 

/ 2 

·:-- J' _,,./ ' . . . 1•i ' 
. ' 

/ '- . - --

~--

I r!, 
:', , .. : -

' .. 
8 . : 

" . .. 
~5 ... - / 

,;,,.~' . 

/. ;✓• .. 



1,1,,172179-13300,,RADIATOR,1,1,,,,,,,,,,,,,,,,, 
2,2,,124450-44590,,CAP,1,1,,,,,,,,,,,,,,,,, 
3,1,,172122-13310,,"MOUNT, RADIATOR",4,4,,,,,,,,,,,,,,,,, 
4,1,,172179-13310,,"MOUNT ASSY,RADIATOR",2,2,,,,,,,,,,,,,,,,, 
5,1,,172179-13350,,"PLATE ASSY,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
6,1,,172179-13390,,"PLATE,RADIATOR",1,1,,,,,,,,,,,,,,,,, 
7,1,,172179-13450,,"HOSE 7X480",1,1,,,,,,,,,,,,,,,,, 
8,1,,172179-13470,,"HOSE 7X220 ASSY",1,1,,,,,,,,,,,,,,,,, 
9,1,,172179-13501,,"WIRE NET,FAN",1,1,,,,,,,,,,,,,,,,, 
10,1,,172179-13800,,"C.W.TUBE,UPPER",1,1,,,,,,,,,,,,,,,,, 
11,1,,172179-13850,,C.W.TUBE(LOWER,1,1,,,,,,,,,,,,,,,,, 
12,1,,172174-16540,,"CLAMP 10X70",1,1,,,,,,,,,,,,,,,,, 
13,1,,121468-44510,,"SUB-TANK ASSY",1,1,,,,,,,,,,,,,,,,, 
14,2,,121470-44521,,"BODY,SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
15,2,,121450-44531,,CAP,1,1,,,,,,,,,,,,,,,,, 
16,2,,121468-44540,,"PLUG, SUB-TANK",1,1,,,,,,,,,,,,,,,,, 
17,2,,124450-44560,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
18,2,,121470-44581,,GASKET,1,1,,,,,,,,,,,,,,,,, 
19,2,,23065-070130,,"PIPE  7X 130",1,1,,,,,,,,,,,,,,,,, 
20,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,,,,,,,,,,,,,,,,, 
22,2,,121250-49121,,PLUG,1,1,,,,,,,,,,,,,,,,, 
23,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,,, 
24,1,,124766-59050,,"CLAMP 12",4,4,,,,,,,,,,,,,,,,, 
25,1,,124766-59050,,"CLAMP 12",1,1,,,,,,,,,,,,,,,,, 
26,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
27,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
28,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
29,1,,23010-038000,,"CLAMP 38",4,4,,,,,,,,,,,,,,,,, 
30,1,,26013-060202,,"BOLT M 6X 20",2,2,,,,,,,,,,,,,,,,, 
31,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,,, 
32,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,,, 
33,1,,26013-100302,,"BOLT M10X 30",4,4,,,,,,,,,,,,,,,,, 
34,1,,26051-080002,,"NUT M 8",8,8,,,,,,,,,,,,,,,,, 
35,1,,26116-080142,,"BOLT M 8X 14 PLATED",2,2,,,,,,,,,,,,,,,,, 
36,1,,26116-100122,,"BOLT M10X 12 PLATED",1,1,,,,,,,,,,,,,,,,, 
37,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 



F' 6 -;,;)x-9 & 
19· RADIATOR & . -:?? / ,-. MOUNT 



1,1,,772194-14100,,"TANK ASSY, FUEL",1,1,,,,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,,,,,,,,,,,,,,,,, 
4,3,,172179-14190,,"RUBBER,SEAL",1,1,,,,,,,,,,,,,,,,, 
5,2,,172162-14200,,GASKET,1,1,,,,,,,,,,,,,,,,, 
6,2,,172183-14250,,"FILTER (FUEL",1,1,,,,,,,,,,,,,,,,, 
7,2,,172122-14301,,"CAP, FUEL TANK",1,1,,,,,,,,,,,,,,,,, 
8,3,,172122-14350,,GASKET,1,1,,,,,,,,,,,,,,,,, 
9,2,,172173-14300,,"GAUGE UNIT,FUEL",1,1,,,,,,,,,,,,,,,,, 
10,2,,22217-050000,,"SPRING WASHER  5",5,5,,,,,,,,,,,,,,,,, 
11,2,,26557-050122,,"SCREW M 5X 12",5,5,,,,,,,,,,,,,,,,, 
12,1,,172142-14320,,"GAUGE, FUEL",1,1,,,,,,,,,,,,,,,,, 
13,1,,172159-65930,,"WASHER 10",5,5,,,,,,,,,,,,,,,,, 
14,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,,, 
15,1,,23080-013000,,"CLAMP 13,HOSE",1,1,,,,,,,,,,,,,,,,, 
16,1,,26116-100252,,"BOLT M10X 25 PLATED",5,5,,,,,,,,,,,,,,,,, 
17,1,,172179-14600,,"HOSE 7X410",1,1,,,,,,,,,,,,,,,,, 
18,1,,172179-14610,,"HOSE 7X310",1,1,,,,,,,,,,,,,,,,, 
19,1,,172179-14620,,"HOSE 7X570",1,1,,,,,,,,,,,,,,,,, 
20,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,1,,,,,,,,,,,,,,,,, 
21,1,,129335-55700,,"SEPARATOR, WATER",1,1,,,,,,,,,,,,,,,,, 
22,2,,104200-55321,,"VALVE, TAPER",1,1,,,,,,,,,,,,,,,,, 
23,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,,,,,,,,,,,,,,,,, 
24,2,,104200-55341,,"HANDLE, COCK",1,1,,,,,,,,,,,,,,,,, 
25,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,,,,,,,,,,,,,,,,, 
26,2,,102103-55520,,O-RING,1,1,,,,,,,,,,,,,,,,, 
27,2,,110250-55610,,"RING, RETAINING",1,1,,,,,,,,,,,,,,,,, 
28,2,,121257-55720,,"SPRING, SCREEN",1,1,,,,,,,,,,,,,,,,, 
29,2,,121257-55731,,FLOAT,1,1,,,,,,,,,,,,,,,,, 
31,2,,101720-55750,,"PLUG 6",2,2,,,,,,,,,,,,,,,,, 
32,2,,104200-55750,,"SCREW M 4",1,1,,,,,,,,,,,,,,,,, 
33,2,,171081-55910,,SCREEN,1,1,,,,,,,,,,,,,,,,, 
34,2,,23418-060000,,"GASKET 6, NYLON",2,2,,,,,,,,,,,,,,,,, 
35,2,,24311-240100,,"O-RING 1A P-10A",1,1,,,,,,,,,,,,,,,,, 
36,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,,, 
37,1,,23010-016000,,"CLAMP 16",6,6,,,,,,,,,,,,,,,,, 



7 F O 9 "./? & F-01,,( '7° 
Fig. FUEL TANK & FUEL LINE 

~te GNO. 1 lj: 
~te GNO. 21J,1::> 11 ~~h*"t 
1 INC.2~11 

24 

~;-32 
31---4> !' 
~'1 r 34 C (21) 

20 33----
36 I 26 l~ ;: ~ 

21-=-:::::::--, 29 6 
17 27--Q 
~37' 37 .___ _____ ___, 

37 ~7 

~ 6 

' 
>';: 18--

37~ 
_L_ -~ 

~ 
) 

---._,, 
I 
I 
I 

I~ 

/" 
I , 

I 

r16 
®---14 

)"'-----13 
C' 

, 
I 

I 
.-n . ' ·-· 

12 



1,1,,172159-16100,,"BATTERY NS60",1,1,,,,,,,,,,,,,,,,, 
2,1,,172179-16100,,"PLUS WIRE,BATTERY",1,1,,,,,,,,,,,,,,,,, 
3,1,,172179-16110,,"MINUS WIRE,BATTERY",1,1,,,,,,,,,,,,,,,,, 
4,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,,, 
5,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,,, 
6,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
7,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,,, 
8,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
9,1,,172179-16300,,"CLAMP ASSY,BATTERY",1,1,,,,,,,,,,,,,,,,, 
10,1,,172179-16350,,"BOLT ASSY",2,2,,,,,,,,,,,,,,,,, 
11,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 



F · 8 J{ .:, 7 U 
ig. BATTERY 

2 

,,, 



1,1,,172161-16150,,"CORD,EARTH",1,1,,,,,,,,,,,,,,,,, 
2,1,,172179-16500,,"HARNESS A",1,1,,,,,,,,,,,,,,,,, 
3,1,,172179-16510,,"HARNESS B",1,1,,,,,,,,,,,,,,,,, 
4,1,,172149-16520,,"HARNESS, STARTER",1,1,,,,,,,,,,,,,,,,, 
5,1,,172179-16521,,"HARNESS (C), WIRE",1,1,,,,,,,,,,,,,,,,, 
6,1,,172179-16530,,"FLW 0.85+0.5",1,1,,,,,,,,,,,,,,,,, 
7,1,,172174-16540,,"CLAMP 10X70",1,1,,,,,,,,,,,,,,,,, 
8,1,,172174-16550,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
9,1,,172165-16560,,"HARNESS (G)",1,1,,,,,,,,,,,,,,,,, 
10,1,,172159-45160,,"CLAMP 350",5,5,,,,,,,,,,,,,,,,, 
11,1,,172179-54870,,GROMET,1,1,,,,,,,,,,,,,,,,, 
12,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,,, 
13,1,,172159-78080,,CLAMP,5,5,,,,,,,,,,,,,,,,, 
14,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,,, 
15,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,,, 
16,1,,22217-060000,,"SPRING WASHER  6",1,1,,,,,,,,,,,,,,,,, 
17,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
18,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
20,1,,26116-060122,,"BOLT M 6X 12",1,1,,,,,,,,,,,,,,,,, 
21,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,,, 
22,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
23,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,,, 



. 9 ~~~(?17~:,,1·:) 
Fig. ELECTRIC PART(WIRING) 

2 

\ 
, .. 1 \ __ 

/ 3 

'\::_. 
22 ,~ 

1518 lU>---18 

-~._!=15 

,✓-~ 



1,1,,172162-17101,,"BOX ASSY, INDICATOR",1,1,,,,,,,,,,,,,,,,, 
2,2,,172162-17120,,VALVE,4,4,,,,,,,,,,,,,,,,, 
3,2,,172162-17130,,HOURMETER,1,1,,,,,,,,,,,,,,,,, 
4,2,,172162-17240,,"METER ASSY, FUEL",1,1,,,,,,,,,,,,,,,,, 
5,2,,172162-17250,,HARNESS,1,1,,,,,,,,,,,,,,,,, 
6,2,,172162-17270,,"COVER, FRONT",1,1,,,,,,,,,,,,,,,,, 
7,1,,172174-17100,,"BRACKET (E) ASSY",1,1,,,,,,,,,,,,,,,,, 
8,1,,172179-17100,,"BRACKET (T) ASSY",1,1,,,,,,,,,,,,,,,,, 
9,1,,172141-17141,,"UNIT, CHECKER",1,1,,,,,,,,,,,,,,,,, 
10,1,,172164-17140,,SWITCH,1,1,,,,,,,,,,,,,,,,, 
11,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,,, 
12,1,,172141-17161,,"BOX, FUSE",1,1,,,,,,,,,,,,,,,,, 
13,2,,29411-150000,,"FUSE (15A),CARTRIDGE",5,5,,,,,,,,,,,,,,,,, 
14,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,,, 
15,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,,, 
16,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,,,,,,,,,,,,,,,,, 
17,2,,29220-788200,,BULB,1,1,,,,,,,,,,,,,,,,, 
18,1,,119247-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,,, 
19,1,,119640-77711,,"LIMITER,CURRENT",1,1,,,,,,,,,,,,,,,,, 
20,1,,121522-77721,,"INDICATOR, CHARGING",1,1,,,,,,,,,,,,,,,,, 
21,1,,129155-77810,,RESISTOR,1,1,,,,,,,,,,,,,,,,, 
22,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,,, 
25,1,,119632-77922,,TIMER,1,1,,,,,,,,,,,,,,,,, 
26,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
27,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
28,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,,, 
29,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
30,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,,, 
31,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
32,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,,, 
34,1,,26013-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,,, 
35,1,,26022-050162,,"SCREW M 5X 16",2,2,,,,,,,,,,,,,,,,, 
36,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,,, 
37,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,,, 
38,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,,, 
39,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 
40,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 
41,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,,, 
42,1,,26022-060252,,"SCREW M 6X 25",2,2,,,,,,,,,,,,,,,,, 
43,1,,26116-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,,, 
44,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
45,1,,26116-080162,,"BOLT M 8X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
46,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,,, 
47,1,,26716-100002,,"NUT M10",3,3,,,,,,,,,,,,,,,,, 
48,1,,26776-160002,,"LOCK NUT M16 PLATED",1,1,,,,,,,,,,,,,,,,, 
49,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,,, 
50,2,,933110-00200,,"SWITCH, STARTING",1,1,,,,,,,,,,,,,,,,, 
51,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,,, 
54,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,,, 
55,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,,,,,,,,,,,,,,,,, 



=f-1>/ l:::f±~ 

~~~. ~ 

REFER TO Fig. 20 e 



1,1,,172165-16600,,"HARNESS E",1,,,,,,,,,,,,,,,,,, 
2,1,,172162-17330,,"SWITCH,WIPER",1,,,,,,,,,,,,,,,,,, 
3,1,,172162-17610,,"SWITCH,HEATER",1,,,,,,,,,,,,,,,,,, 
4,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,,,,,,,,,,,,,,,,,, 





1,1,,172161-17200,,"LAMP,WORK",1,1,,,,,,,,,,,,,,,,, 
2,2,,172161-17210,,"BULB 15V-60W",1,1,,,,,,,,,,,,,,,,, 
3,1,,172180-17400,,"WIRE, LAMP",1,1,,,,,,,,,,,,,,,,, 
4,1,,172159-17430,,BAND,5,5,,,,,,,,,,,,,,,,, 
5,1,,172194-17450,,"COVER ASSY,LAMP",1,1,,,,,,,,,,,,,,,,, 
6,1,,172159-75500,,"WASHER, SIDE CLUTCH",1,1,,,,,,,,,,,,,,,,, 
7,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,,, 
8,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,,, 



12 9-'7:7'.,/7' 
Fig. WORK LAMP 

4 3 

\8 
,/ 

' 



1,1,,172161-13510,,"JOINT,HEATER",1,,,,,,,,,,,,,,,,,, 
2,1,,172179-17600,,"JOINT 3/8",2,,,,,,,,,,,,,,,,,, 
3,1,,172174-17620,,"CONNECTOR PT3/8-M16",1,,,,,,,,,,,,,,,,,, 
4,1,,172124-17630,,"VALVE, MINIATURE",1,,,,,,,,,,,,,,,,,, 
5,1,,124465-44950,,"GASKET 16",1,,,,,,,,,,,,,,,,,, 





1,1,,172137-29111,,"SPROCKET R",2,2,,,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",18,18,,,,,,,,,,,,,,,,, 
3,1,,172137-29120,,SPROCKET,2,2,,,,,,,,,,,,,,,,, 
4,1,,772137-37100,,"IDLER ASSY",2,2,,,,,,,,,,,,,,,,, 
5,2,,172137-99490,,"IDLER KIT, FRONT",2,2,,,,,,,,,,,,,,,,, 
6,3,,172137-37110,,"SHAFT, IDLER",2,2,,,,,,,,,,,,,,,,, 
7,3,,1A1030-48250,,"SEAL QLF30621218,OIL",4,4,,,,,,,,,,,,,,,,, 
8,3,,22242-000300,,"CIRCLIP   30",2,2,,,,,,,,,,,,,,,,, 
9,3,,22252-000620,,"CIRCLIP 62(H)",4,4,,,,,,,,,,,,,,,,, 
10,3,,24101-062064,,"BALL BEARING",4,4,,,,,,,,,,,,,,,,, 
11,3,,933168-13990,,"COLLAR(B),IDLE.SHAFT",2,2,,,,,,,,,,,,,,,,, 
12,2,,172137-37100,,"IDLER ASSY",2,2,,,,,,,,,,,,,,,,, 
13,2,,172137-37130,,"COVER (L), SEAL",2,2,,,,,,,,,,,,,,,,, 
14,2,,172137-37140,,"COVER (R), SEAL",2,2,,,,,,,,,,,,,,,,, 
15,1,,772137-37300,,"ROLLER ASSY, TRUCK",6,6,,,,,,,,,,,,,,,,, 
17,2,,172137-37330,,"SHAFT, TRACK ROLLER",6,6,,,,,,,,,,,,,,,,, 
18,2,,172137-37360,,SEAL,12,12,,,,,,,,,,,,,,,,, 
19,2,,22242-000250,,"CIRCLIP 25S",12,12,,,,,,,,,,,,,,,,, 
20,2,,22252-000470,,"CIRCLIP   47",12,12,,,,,,,,,,,,,,,,, 
21,2,,24101-060054,,"BALL BEARING",12,12,,,,,,,,,,,,,,,,, 
22,1,,172159-51900,,PLATE,4,4,,,,,,,,,,,,,,,,, 
23,1,,26013-100302,,"BOLT M10X 30",8,8,,,,,,,,,,,,,,,,, 
24,1,,172137-37710,,"SPRING, ADJUSTING",2,2,,,,,,,,,,,,,,,,, 
25,1,,172137-37801,,"TUBE, ADJUSTER",2,2,,,,,,,,,,,,,,,,, 
26,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,,,,,,,,,,,,,,,,, 
27,2,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,,, 
28,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
29,1,,172137-37850,,"RING, BACK UP",2,2,,,,,,,,,,,,,,,,, 
30,1,,24315-000300,,"O-RING 1B P-30.0",2,2,,,,,,,,,,,,,,,,, 
31,1,,26013-100302,,"BOLT M10X 30",8,8,,,,,,,,,,,,,,,,, 
32,1,,933126-38600,,"SEAL, DUST",2,2,,,,,,,,,,,,,,,,, 
33,1,,933171-13691,,"PLUG PT1/8",2,2,,,,,,,,,,,,,,,,, 



14 □ -:,·& 7~vA" 
Fig. ROLLER & ADJUST 

/ ," 

·, : 

:::ik? C-7· , 
CRAWLER RUBBER SPEC. 

.. ~ •' 

·- . .,..., ___ ..... .. .. 

C: 

p·· ' 
REFER TO Fig. 22 . 

/1 

22 3 
. 

1 ~ REFER 23 
Fig.22 

14 

2 



1,1,,772137-38101,,"CRAWLER ASSY",2,2,,,,,,,,,,,,,,,,, 
2,2,,172137-38101,,"LINK ASSY, TRACK",2,2,,,,,,,,,,,,,,,,, 
3,3,,172137-38131,,"COLLAR, LINK",58,58,,,,,,,,,,,,,,,,, 
4,3,,172137-38161,,"PIN, TRACK",58,58,,,,,,,,,,,,,,,,, 
5,3,,22351-060020,,"SPRING PIN 6X20",58,58,,,,,,,,,,,,,,,,, 
6,3,,172137-38111,,"SHOW PLATE",60,60,,,,,,,,,,,,,,,,, 
7,2,,172137-38131,,"COLLAR, LINK",2,2,,,,,,,,,,,,,,,,, 
8,2,,172137-38161,,"PIN, TRACK",2,2,,,,,,,,,,,,,,,,, 
9,2,,22351-060020,,"SPRING PIN 6X20",2,2,,,,,,,,,,,,,,,,, 
10,1,,172159-38600,,"CRAWLER ASSY,RUBBER",2,2,,,,,,,,,,,,,,,,, 



F' 15? □ -5· 
19· CRAWLER 

4 



1,1,,172146-41320,,GROMMET,1,1,,,,,,,,,,,,,,,,, 
2,1,,172194-44100,,"LEVER STAND R ASSY",1,1,,,,,,,,,,,,,,,,, 
3,2,,172161-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
5,2,,24550-025150,,"BUSH 25X15",2,2,,,,,,,,,,,,,,,,, 
6,1,,172174-44110,,SUPPORT,1,1,,,,,,,,,,,,,,,,, 
7,1,,172194-44170,,"LEVER STAND L ASSY",1,1,,,,,,,,,,,,,,,,, 
8,2,,172161-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
10,2,,24550-025150,,"BUSH 25X15",2,2,,,,,,,,,,,,,,,,, 
11,1,,172174-44210,,COVER,1,1,,,,,,,,,,,,,,,,, 
12,1,,172174-44710,,"GUIDE L, HOSE",1,1,,,,,,,,,,,,,,,,, 
13,1,,172174-44740,,"BRACKET, ACCEL",1,1,,,,,,,,,,,,,,,,, 
14,1,,172174-44820,,"SHIM 42X25.5X0.5",4,4,,,,,,,,,,,,,,,,, 
15,1,,172174-44850,,"BOLT  8X 16",5,5,,,,,,,,,,,,,,,,, 
16,1,,172174-44860,,WASHER,2,2,,,,,,,,,,,,,,,,, 
17,1,,172174-44870,,"GUIDE COMP.,HOSE",1,1,,,,,,,,,,,,,,,,, 
18,1,,172151-53430,,GROMMET,2,2,,,,,,,,,,,,,,,,, 
19,1,,172159-65930,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,,, 
21,1,,22242-000250,,"CIRCLIP 25S",2,2,,,,,,,,,,,,,,,,, 
22,1,,24311-000340,,"O-RING 1A P-34.0",4,4,,,,,,,,,,,,,,,,, 
23,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,,,,,,,,,,,,,,,,, 
24,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,,,,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
26,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,,, 
27,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,,,,,,,,,,,,,,,,, 
28,1,,26116-100902,,"BOLT M10X 90 PLATED",2,2,,,,,,,,,,,,,,,,, 
29,1,,26716-100002,,"NUT M10",1,1,,,,,,,,,,,,,,,,, 
30,1,,194630-62360,,GROMMET,4,4,,,,,,,,,,,,,,,,, 



161iwl~ti(II/\'·- 8 A9:IV) 
Fig. CONTROL EOUIPMENT(LEVER & STAND) 

rF'-
18 

3 

z TO F;g.20 

24 

11---' 

28~ 
u26~ 

20----©2 
19 

6 

I 
I 

--==--

15 



1,1,,172141-41340,,BOOTS,2,2,,,,,,,,,,,,,,,,, 
2,1,,172194-45100,,"LEVER L ASSY,TRACK",1,1,,,,,,,,,,,,,,,,, 
3,2,,172161-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
5,1,,172194-45130,,"LEVER R ASSY,TRACK",1,1,,,,,,,,,,,,,,,,, 
6,2,,172161-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
8,1,,172164-45951,,"GRIP L, DRIV.",1,1,,,,,,,,,,,,,,,,, 
9,1,,172164-45961,,"GRIP R, DRIV.",1,1,,,,,,,,,,,,,,,,, 
10,1,,172161-46200,,"O-RING 27X5.7",3,3,,,,,,,,,,,,,,,,, 
11,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
12,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,,,,,,,,,,,,,,,,, 
13,1,,26716-100002,,"NUT M10",4,4,,,,,,,,,,,,,,,,, 
14,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,,,,,,,,,,,,,,,,, 
15,1,,172179-45200,,"SHAFT, TRACK",1,1,,,,,,,,,,,,,,,,, 
16,1,,172122-45720,,"ROD-END 14",2,2,,,,,,,,,,,,,,,,, 
17,1,,22137-140000,,"WASHER 14,POLISHED",2,2,,,,,,,,,,,,,,,,, 
18,1,,22157-140000,,"WASHER 14",2,2,,,,,,,,,,,,,,,,, 
19,1,,22217-140000,,"SPRING WASHER 14",2,2,,,,,,,,,,,,,,,,, 
20,1,,26716-140002,,"NUT M14",2,2,,,,,,,,,,,,,,,,, 
21,1,,26756-140002,,"LOCK NUT M14 PLATED",2,2,,,,,,,,,,,,,,,,, 
22,1,,172174-46100,,"PEDAL L ASSY",1,1,,,,,,,,,,,,,,,,, 
23,1,,172174-46150,,"PEDAL R COMP",1,1,,,,,,,,,,,,,,,,, 
24,1,,26013-060302,,"BOLT M 6X 30",4,4,,,,,,,,,,,,,,,,, 
25,1,,172159-42910,,"PIN 4.75X14",2,2,,,,,,,,,,,,,,,,, 
26,1,,172179-45660,,"ROD 190",2,2,,,,,,,,,,,,,,,,, 
27,1,,172122-46590,,"ELBALL 8",2,2,,,,,,,,,,,,,,,,, 
28,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
29,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,,,,,,,,,,,,,,,,, 
30,1,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 



1 7 fiif:fit~fi:( :fEfi) 
Fig. CONTROL EOUIPMENT(DRIVE) 

24 

17 

REFER TO Fig.38 



1,1,,172159-41860,,"WASHER 10 36 4.5",1,1,,,,,,,,,,,,,,,,, 
2,1,,172194-45210,,"SHAFT ASSY,SWING",1,1,,,,,,,,,,,,,,,,, 
3,1,,172179-45230,,"LINK W/BUSH, SWING",1,1,,,,,,,,,,,,,,,,, 
4,2,,172161-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,,, 
6,1,,172174-45410,,"LINK, PEDAL",1,1,,,,,,,,,,,,,,,,, 
7,2,,172161-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
9,1,,172174-45470,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,,, 
10,1,,172174-45510,,"PIN 14X105",1,1,,,,,,,,,,,,,,,,, 
11,1,,172161-46200,,"O-RING 27X5.7",2,2,,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,,, 
13,1,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,,, 
14,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
15,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,,, 
16,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
19,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,,, 
20,1,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,,, 
21,1,,172174-46230,,"SHAFT, SWING",2,2,,,,,,,,,,,,,,,,, 
22,1,,172174-46260,,"COVER, PEDAL",2,2,,,,,,,,,,,,,,,,, 
23,1,,172174-46280,,"PEDAL COMP.,SWING",1,1,,,,,,,,,,,,,,,,, 
24,1,,172174-46350,,BOLT,2,2,,,,,,,,,,,,,,,,, 
25,1,,172174-46360,,"SPRING  8",4,4,,,,,,,,,,,,,,,,, 
26,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
27,1,,22351-040020,,"SPRING PIN 4X20",2,2,,,,,,,,,,,,,,,,, 
28,1,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,,,,,,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 
30,1,,26756-080002,,"LOCK NUT M 8 PLATED",4,4,,,,,,,,,,,,,,,,, 
31,1,,172159-42910,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
32,1,,172179-45620,,"ROD 365",1,1,,,,,,,,,,,,,,,,, 
33,1,,172179-45700,,ROD,1,1,,,,,,,,,,,,,,,,, 
34,1,,172122-46590,,"ELBALL 8",3,3,,,,,,,,,,,,,,,,, 
35,1,,22137-080000,,"WASHER 8, POLISHED",3,3,,,,,,,,,,,,,,,,, 
36,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
37,1,,26051-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,,, 





1,1,,172179-45271,,"LEVER ASSY, BLADE S",1,1,,,,,,,,,,,,,,,,, 
2,1,,172164-45970,,"GRIP, BLADE",1,1,,,,,,,,,,,,,,,,, 
3,1,,22351-050032,,"SPRING PIN 5X32",1,1,,,,,,,,,,,,,,,,, 
4,1,,172174-45300,,"LINK, BLADE",1,1,,,,,,,,,,,,,,,,, 
5,1,,172179-45300,,"BOLT M10X 20 PLATED",3,3,,,,,,,,,,,,,,,,, 
6,1,,172174-45330,,"BRACKET ASY",1,1,,,,,,,,,,,,,,,,, 
7,2,,172161-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
9,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
10,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,,,,,,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT M10",2,2,,,,,,,,,,,,,,,,, 
12,1,,172159-42910,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
13,1,,172159-42940,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,,, 
14,1,,172194-45500,,"CABLE,BLADE",1,1,,,,,,,,,,,,,,,,, 
15,1,,172179-45600,,"BRACKET, BLADE",1,1,,,,,,,,,,,,,,,,, 
16,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,,, 
17,1,,172174-47110,,"ROD,SPOOL",1,1,,,,,,,,,,,,,,,,, 
18,1,,172174-47160,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,,, 
19,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
20,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
21,1,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 



Fig. 1 9 fiftii!r(J' H" ) CONTROL EOUIPMENT(BLADE) 



1,1,,1D4070-23580,,"GRIP,RED ROUND",1,1,,,,,,,,,,,,,,,,, 
2,1,,172174-44630,,"GUIDE L COMP.,LOCK",1,1,,,,,,,,,,,,,,,,, 
3,1,,172174-44660,,"RUBBER L CMP,EP LOCK",1,1,,,,,,,,,,,,,,,,, 
4,1,,172174-45711,,PLATE,1,1,,,,,,,,,,,,,,,,, 
5,1,,172174-45720,,"ARM, LOCK",1,1,,,,,,,,,,,,,,,,, 
6,1,,172174-45760,,BUSH,1,1,,,,,,,,,,,,,,,,, 
7,1,,172174-45840,,"SPRING,ROTARY RETURN",1,1,,,,,,,,,,,,,,,,, 
8,1,,172161-46200,,"O-RING 27X5.7",2,2,,,,,,,,,,,,,,,,, 
9,1,,172194-47800,,"GAS SPRING GS068",1,1,,,,,,,,,,,,,,,,, 
10,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",1,1,,,,,,,,,,,,,,,,, 
13,1,,22351-035040,,"SPRING PIN 3.5X40",1,1,,,,,,,,,,,,,,,,, 
14,1,,22351-060040,,"SPRING PIN 6X40",1,1,,,,,,,,,,,,,,,,, 
15,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,,, 
16,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
18,1,,172194-44140,,BAR,1,,,,,,,,,,,,,,,,,, 
19,1,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,,, 
20,1,,22417-200200,,"COTTER PIN 2.0X20",2,,,,,,,,,,,,,,,,,, 
21,1,,172164-17140,,SWITCH,,1,,,,,,,,,,,,,,,,, 
22,1,,1D4070-23580,,"GRIP,RED ROUND",,1,,,,,,,,,,,,,,,,, 
23,1,,172174-45711,,PLATE,,1,,,,,,,,,,,,,,,,, 
24,1,,172174-45720,,"ARM, LOCK",,1,,,,,,,,,,,,,,,,, 
25,1,,172174-45760,,BUSH,,1,,,,,,,,,,,,,,,,, 
26,1,,172174-45770,,"GUIDE R ASSY, LOCK",,1,,,,,,,,,,,,,,,,, 
27,1,,172174-45800,,"LEVER R CMP.,EP LOCK",,1,,,,,,,,,,,,,,,,, 
28,1,,172174-45840,,"SPRING,ROTARY RETURN",,1,,,,,,,,,,,,,,,,, 
29,1,,172161-46200,,"O-RING 27X5.7",,2,,,,,,,,,,,,,,,,, 
30,1,,172165-47801,,"SPRING,GAS",,1,,,,,,,,,,,,,,,,, 
31,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,,,,,,,,,,,,, 
32,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,,,,,,,,,,,,, 
33,1,,22272-000070,,"CIRCLIP E- 7",,1,,,,,,,,,,,,,,,,, 
34,1,,22351-035040,,"SPRING PIN 3.5X40",,1,,,,,,,,,,,,,,,,, 
35,1,,22351-060040,,"SPRING PIN 6X40",,1,,,,,,,,,,,,,,,,, 
36,1,,22417-200200,,"COTTER PIN 2.0X20",,2,,,,,,,,,,,,,,,,, 
37,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,1,,,,,,,,,,,,,,,,, 
38,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,,,,,,,,,,,,,,,, 
39,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,,,,,,,,,,,,,,,, 
40,1,,172194-45880,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,,, 
41,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 



2 0 tl~t~fi:( 11·:, ~·~J (II\" - & □-J\,( I\ 0 

If']~) 
Fig. CONTROL EOUIPMENT(CUT OFF LEVER 
--------___,& LOW-HIGH PEDAL) 

=l=-1-/ I::~ 
CANOPY SPEC. 

29 

41 



1,1,,172159-42910,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,,, 
2,1,,172159-42940,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,,, 
3,1,,172194-45260,,"CABLE 2300",1,1,,,,,,,,,,,,,,,,, 
4,1,,172174-45510,,"PIN 14X105",1,1,,,,,,,,,,,,,,,,, 
5,1,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,,, 
6,1,,172179-46100,,BRACKET,1,1,,,,,,,,,,,,,,,,, 
7,1,,172174-46280,,"PEDAL COMP.,SWING",1,1,,,,,,,,,,,,,,,,, 
8,1,,172174-46350,,BOLT,2,2,,,,,,,,,,,,,,,,, 
9,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,,, 
10,1,,172174-47110,,"ROD,SPOOL",1,1,,,,,,,,,,,,,,,,, 
11,1,,172174-47160,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,,, 
12,1,,172174-47200,,"SPRING, LOCK",1,1,,,,,,,,,,,,,,,,, 
13,1,,172174-47260,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,,, 
14,1,,172174-47310,,"LOCK CMP",1,1,,,,,,,,,,,,,,,,, 
15,1,,172174-47340,,BOLT,1,1,,,,,,,,,,,,,,,,, 
16,1,,172174-47350,,SHIM,5,5,,,,,,,,,,,,,,,,, 
17,1,,172174-47360,,"LINK, PEDAL",1,1,,,,,,,,,,,,,,,,, 
18,2,,172161-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,,, 
20,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
21,1,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,,, 
22,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,,, 
23,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,,, 
24,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
26,1,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,,, 
27,1,,26116-080304,,"BOLT  8* 30",2,2,,,,,,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 
29,1,,26756-080002,,"LOCK NUT M 8 PLATED",2,2,,,,,,,,,,,,,,,,, 
30,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 



21 tti~fi:(PT0} 
Fig. CONTROL EOUIPMENT(P. T.O.) 

30 6 



1,1,,172194-50100,,"FRAME ASSY,LOWER",1,1,,,,,,,,,,,,,,,,, 
2,1,,172141-50890,,GROMMET,2,2,,,,,,,,,,,,,,,,, 
3,1,,22217-120000,,"SPRING WASHER",12,12,,,,,,,,,,,,,,,,, 
4,1,,26116-120252,,"BOLT M12X 25 PLATED",12,12,,,,,,,,,,,,,,,,, 
5,1,,172161-50890,,"WASHER 12",7,7,,,,,,,,,,,,,,,,, 
6,1,,172194-53300,,"WEIGHT ASSY,CENTER",1,1,,,,,,,,,,,,,,,,, 
7,1,,172179-53321,,"WEIGHT L ASSY",1,1,,,,,,,,,,,,,,,,, 
8,1,,172161-53350,,"GROMMET 26",4,4,,,,,,,,,,,,,,,,, 
9,1,,172174-53360,,"BOLT M12X 30",4,4,,,,,,,,,,,,,,,,, 
10,1,,172179-53381,,"WEIGHT R ASSY",1,1,,,,,,,,,,,,,,,,, 
11,1,,172179-53430,,"BOLT 12X50",2,2,,,,,,,,,,,,,,,,, 
12,1,,22217-120000,,"SPRING WASHER",6,6,,,,,,,,,,,,,,,,, 
13,1,,26716-120002,,"NUT M12",2,2,,,,,,,,,,,,,,,,, 
14,1,,26116-120302,,"BOLT M12X 30 PLATED",1,1,,,,,,,,,,,,,,,,, 
15,1,,172194-54100,,"FRAME ASSY,TURNING",1,1,,,,,,,,,,,,,,,,, 
16,2,,172180-54050,,"BUSHING 50X55",2,2,,,,,,,,,,,,,,,,, 
17,1,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,,, 
18,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
19,1,,172180-57600,,"BEARING,SWING",1,1,,,,,,,,,,,,,,,,, 
20,1,,22312-100250,,"PARALLEL PIN 10X25",4,4,,,,,,,,,,,,,,,,, 
21,1,,26116-120302,,"BOLT M12X 30 PLATED",18,18,,,,,,,,,,,,,,,,, 
22,1,,26116-120452,,"BOLT M12X 45 PLATED",18,18,,,,,,,,,,,,,,,,, 



22 7 v-·A & fit£@~79 //J. 
Fig. FRAME & TURNING BEARING 

~ 11 
~12 
-5 

17 '-==,-I . 

' 

16 v r--,-------rr • -~ < 
18 r=;!==..,.~ . 

15--1--__,, 

6 

) 
/ 

·rr 
5

14 

16 £ .--------,, . ~T .. : .· 
17----@) 20 ~;::::- 21 512 I 

9 8 
19 , ---=-- _/"1 

/ ~22 I .. 
•i 20----0 

0 

REFER TO Fig. 14 . 

. f r1 2 
3 4 

0 

B15 



1,1,,172174-44850,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,,, 
2,1,,172174-44850,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,,, 
3,1,,172179-61100,,"COVER,BATTER",1,1,,,,,,,,,,,,,,,,, 
4,1,,172194-61110,,"COVER A",1,1,,,,,,,,,,,,,,,,, 
5,1,,172179-61120,,"COVER B",1,1,,,,,,,,,,,,,,,,, 
6,1,,172180-61120,,"COVER G",1,1,,,,,,,,,,,,,,,,, 
7,1,,172180-61130,,"COVER C",1,1,,,,,,,,,,,,,,,,, 
8,1,,172194-61140,,"COVER D ASSY",1,1,,,,,,,,,,,,,,,,, 
9,1,,172194-61160,,"COVER,TRAVEL-M",2,2,,,,,,,,,,,,,,,,, 
10,1,,172194-61170,,"COVER E",1,1,,,,,,,,,,,,,,,,, 
11,1,,172179-61190,,"COVER ASSY,LUMP",1,1,,,,,,,,,,,,,,,,, 
12,1,,172179-61390,,"COVER,UNDER",1,1,,,,,,,,,,,,,,,,, 
13,1,,172179-61450,,COVER,1,1,,,,,,,,,,,,,,,,, 
14,1,,172174-61700,,"COVER COMP.,BL LINK",1,1,,,,,,,,,,,,,,,,, 
15,1,,172174-61720,,RUBBER,1,1,,,,,,,,,,,,,,,,, 
16,1,,22137-100000,,"WASHER 10,POLISHED",5,5,,,,,,,,,,,,,,,,, 
17,1,,22217-100000,,"SPRING WASHER 10",6,6,,,,,,,,,,,,,,,,, 
18,1,,22217-100000,,"SPRING WASHER 10",28,28,,,,,,,,,,,,,,,,, 
19,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
20,1,,26116-100202,,"BOLT M10X 20 PLATED",6,6,,,,,,,,,,,,,,,,, 
21,1,,26116-100202,,"BOLT M10X 20 PLATED",28,28,,,,,,,,,,,,,,,,, 
22,1,,26366-100002,,"NUT M10",4,4,,,,,,,,,,,,,,,,, 
23,1,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,,, 



13 
22 

7 



1,1,,172179-61210,,"COVER G ASSY",,1,,,,,,,,,,,,,,,,, 
2,1,,172194-61230,,"COVER L ASSY",,1,,,,,,,,,,,,,,,,, 
3,1,,172194-61210,,"COVER R ASSY",,1,,,,,,,,,,,,,,,,, 
4,1,,172165-61801,,PLUG,,2,,,,,,,,,,,,,,,,, 
5,1,,22137-100000,,"WASHER 10,POLISHED",,2,,,,,,,,,,,,,,,,, 
6,1,,22137-100000,,"WASHER 10,POLISHED",,6,,,,,,,,,,,,,,,,, 
7,1,,26013-100202,,"BOLT W/WASHER M10X20",,6,,,,,,,,,,,,,,,,, 
8,1,,26013-100352,,"BOLT M10X 35",,2,,,,,,,,,,,,,,,,, 
9,1,,172179-61320,,"TOOL BOX ASSY",1,,,,,,,,,,,,,,,,,, 
10,1,,172126-65500,,KEY,1,,,,,,,,,,,,,,,,,, 
11,2,,26347-100002,,"U-NUT 10",1,,,,,,,,,,,,,,,,,, 
12,1,,172179-65590,,LOCK,1,,,,,,,,,,,,,,,,,, 
13,1,,172159-65930,,"WASHER 10",2,,,,,,,,,,,,,,,,,, 
14,1,,22137-100000,,"WASHER 10,POLISHED",1,,,,,,,,,,,,,,,,,, 
15,1,,26013-100502,,"BOLT M10X 50",2,,,,,,,,,,,,,,,,,, 
16,1,,933110-00301,,"KEY ASSY",1,,,,,,,,,,,,,,,,,, 



F' 24 7 v-·At.JJ·{ (2 
ig. FRME COVER(2) ) 

9 



1,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,,,,,,,,,,,,,,,,, 
2,1,,172194-58800,,"PIN ASSY,LOCK",1,1,,,,,,,,,,,,,,,,, 
3,1,,172194-62100,,"STEP F",1,1,,,,,,,,,,,,,,,,, 
4,1,,172194-62110,,"STEP R ASSY",2,1,,,,,,,,,,,,,,,,, 
5,1,,172179-62200,,"STEP L ASSY",,1,,,,,,,,,,,,,,,,, 
6,1,,172174-62440,,"RUBBER 90,EDGE",,2,,,,,,,,,,,,,,,,, 
7,1,,172174-62450,,"WING BOLT M10X15",,1,,,,,,,,,,,,,,,,, 
8,1,,172179-62450,,"MAT,FLOOR",,1,,,,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",10,10,,,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",9,9,,,,,,,,,,,,,,,,, 
11,1,,22417-320200,,"COTTER PIN 3.2X20",1,1,,,,,,,,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",10,10,,,,,,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",9,9,,,,,,,,,,,,,,,,, 
14,1,,172165-68250,,"PLUG,RUBBER",1,,,,,,,,,,,,,,,,,, 
15,1,,172157-54850,,"GROMMET 18",,1,,,,,,,,,,,,,,,,, 



- ~ & Mi!@l □ •;, ? 2 5 A 
7 '& .1 TlllN I NG LOCK . STEP Fig. 



1,1,,194300-21460,,CAP,,1,,,,,,,,,,,,,,,,, 
2,1,,172174-44850,,"BOLT  8X 16",16,16,,,,,,,,,,,,,,,,, 
3,1,,172179-63100,,"CONSOLE L.H",1,1,,,,,,,,,,,,,,,,, 
4,1,,172174-63600,,"COVER R.H,CONSOLE",1,1,,,,,,,,,,,,,,,,, 
5,1,,172174-63620,,"COVER L.H,CONSOLE",1,1,,,,,,,,,,,,,,,,, 
6,1,,172165-63650,,"PLUG 10,HOLE",1,3,,,,,,,,,,,,,,,,, 
7,1,,172174-63700,,"CONSOLE R.H",1,1,,,,,,,,,,,,,,,,, 
8,1,,172194-64200,,"MOUNT ASSY,SEAT",1,1,,,,,,,,,,,,,,,,, 
9,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,,,,,,,,,,,,,,,,, 
10,1,,26013-080502,,"BOLT M 8X 50",4,4,,,,,,,,,,,,,,,,, 
11,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
12,1,,172194-64300,,"SEAT, PLATE",1,1,,,,,,,,,,,,,,,,, 



26 1' =-11\'* & :'.,,- 1--~., / I--
Fig. INSTRUMENT PANEL & SEAT MOUNT 

12 

3 

r-10 
. 8 

I __ y 
~ . 

/P' ~~ ,. -_,--::: 
- -/ . , -

,, . 

.... _-r .. I.,.-

/ 

, IS1>r1 _.. ,' 

. -- / 
.. ✓-· .. 

---- / --~· . ,. 



1,1,,172159-65050,,"LEVER, LOCK",1,1,,,,,,,,,,,,,,,,, 
2,1,,172161-65070,,"HOOK COMP.,KEY",1,1,,,,,,,,,,,,,,,,, 
3,1,,172179-65100,,BONNET,1,1,,,,,,,,,,,,,,,,, 
5,2,,172179-65230,,BONNET,1,1,,,,,,,,,,,,,,,,, 
6,2,,172179-65240,,BONNET,1,1,,,,,,,,,,,,,,,,, 
7,2,,172179-65780,,"SEAL, RUBBER",1,1,,,,,,,,,,,,,,,,, 
8,1,,172179-65250,,"BONNET B ASSY, EV",1,1,,,,,,,,,,,,,,,,, 
10,2,,172179-65360,,"NOISE ABSORBER",1,1,,,,,,,,,,,,,,,,, 
11,2,,172179-65790,,"SEAL, RUBBER",1,1,,,,,,,,,,,,,,,,, 
12,1,,172194-65410,,"BONNET A ASSY",1,1,,,,,,,,,,,,,,,,, 
13,1,,172126-65500,,KEY,1,1,,,,,,,,,,,,,,,,, 
14,2,,172126-65571,,"WASHER LOCK",1,1,,,,,,,,,,,,,,,,, 
15,2,,26347-100002,,"U-NUT 10",1,1,,,,,,,,,,,,,,,,, 
16,1,,172179-65610,,"DUCT A ASSY",1,1,,,,,,,,,,,,,,,,, 
17,1,,172179-65630,,DUCT,1,1,,,,,,,,,,,,,,,,, 
18,1,,172179-65650,,"PLATE, DUCT",1,1,,,,,,,,,,,,,,,,, 
19,1,,172179-65670,,"SEAL, DUCT",1,1,,,,,,,,,,,,,,,,, 
20,1,,172179-65680,,"SEAL, DUCT",1,1,,,,,,,,,,,,,,,,, 
21,1,,172159-65690,,"PLATE,CATCH",1,1,,,,,,,,,,,,,,,,, 
22,1,,172179-65700,,"STAY A",1,1,,,,,,,,,,,,,,,,, 
23,1,,172179-65720,,"STAY B",1,1,,,,,,,,,,,,,,,,, 
24,1,,172179-65750,,"RUBBER,SEAL295",2,2,,,,,,,,,,,,,,,,, 
25,1,,172179-65760,,"RUBBER,SEAL240",1,1,,,,,,,,,,,,,,,,, 
26,1,,172179-65770,,"RUBBER,SEAL100",1,1,,,,,,,,,,,,,,,,, 
27,1,,172179-65800,,"RUBBER,SEAL350",1,1,,,,,,,,,,,,,,,,, 
28,1,,172194-65820,,"GAS SPRING",1,1,,,,,,,,,,,,,,,,, 
29,1,,172179-65850,,"PIPE ASSY,EXTHAUST",1,1,,,,,,,,,,,,,,,,, 
30,1,,172179-65870,,"SEAL,DUCT",1,1,,,,,,,,,,,,,,,,, 
31,1,,172179-65900,,"NOISE ABSORBER",1,1,,,,,,,,,,,,,,,,, 
32,1,,172179-65910,,"NOISE ABSORBER",1,1,,,,,,,,,,,,,,,,, 
33,1,,172159-65930,,"WASHER 10",4,4,,,,,,,,,,,,,,,,, 
34,1,,172159-65930,,"WASHER 10",8,8,,,,,,,,,,,,,,,,, 
35,1,,172159-65930,,"WASHER 10",5,5,,,,,,,,,,,,,,,,, 
36,1,,172159-65940,,"PIN, BONNET LEVER",1,1,,,,,,,,,,,,,,,,, 
37,1,,172159-65950,,CATCHER,1,1,,,,,,,,,,,,,,,,, 
38,1,,172159-65960,,"SPRING CATCH",1,1,,,,,,,,,,,,,,,,, 
39,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,,, 
40,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,,, 
41,1,,22157-080000,,"WASHER  8",2,2,,,,,,,,,,,,,,,,, 
42,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,,, 
43,1,,22217-080000,,"SPRING WASHER  8",3,3,,,,,,,,,,,,,,,,, 
44,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
45,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,,, 
46,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,,, 
47,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,,, 
48,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
49,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
50,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
51,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,,, 
52,1,,26013-100252,,"BOLT W/WASHER M10X25",5,5,,,,,,,,,,,,,,,,, 
53,1,,26013-120352,,"BOLT M12X 35",5,5,,,,,,,,,,,,,,,,, 
54,1,,26116-080162,,"BOLT M 8X 16 PLATED",3,3,,,,,,,,,,,,,,,,, 
55,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
56,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,,, 
57,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
58,1,,172119-68600,,BUCK,1,1,,,,,,,,,,,,,,,,, 
59,1,,22117-080000,,"WASHER  8",2,2,,,,,,,,,,,,,,,,, 
60,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,,, 
61,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,,, 



27 *✓*·-.:, 1--
F. BONNET 19. 

s27 
35----® 

c 

12 



1,1,,172194-68100,,"ROOF ASSY,CANOPY",,1,,,,,,,,,,,,,,,,, 
2,1,,000000000000,,BOLT,,7,,,,,,,,,,,,,,,,, 



1 

r· \ ,,(J. \ 
-- "\ --------

.. 

'~,·I~ 

L~-~-· 



1,1,,172194-71100,,"MOUNT,PUMP",1,1,,,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,,,,,,,,,,,,,,,,, 
3,1,,172179-71200,,"COUPLING,PUMP",1,1,,,,,,,,,,,,,,,,, 
4,1,,26450-100352,,"BOLT M10X 35",3,3,,,,,,,,,,,,,,,,, 
5,1,,172194-73100,,"HYD.PUMP ASSY",1,1,,,,,,,,,,,,,,,,, 
6,1,,172194-73110,,"VALVE,BLEED-OFF",1,1,,,,,,,,,,,,,,,,, 
7,1,,26116-100252,,"BOLT M10X 25 PLATED",2,2,,,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 



2·9 fEBJ±~/7' & ,mm-¥· 
Fig. HYO.OIL PUMP & JOINT 

3 

5 



 



1 

I 



 



Fig. 31 7-A. :/ lJ / ;r ARM CYLINDER 



 



Fig. 32 ~&IT,..~ v ✓~ CYLINDER 

~c 

,, 
<' 

()(to_. ~ 
C 

' 0 ~ 

" .,, L; ,: 
, ,, .... ~ .,., . ~. ''( 



 



3 3 A -1 '.:.I?"~ U '/ ~-
Fig. SWING CYLINDER 

i 
G.I> 

$ p 
\ ......• -
:\ 

\ 

r 
V 

< .. 
··t'~ 

I. 



 



(.¼ 

V p ) 

-~ 

~~ ' 

~ 

I 
j 



1,1,,172194-73300,,"MOTOR ASSY,TRAVEL",2,2,,,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",16,16,,,,,,,,,,,,,,,,, 



35 je:ffE--9 · 
Fig. DRIVING MOTOR 



1,1,,172194-73310,,"MOTOR ASSY,SWING",1,1,,,,,,,,,,,,,,,,, 
2,1,,26013-120402,,"BOLT M12X 40",4,4,,,,,,,,,,,,,,,,, 



36~@PE-~ 
Fig. TURNING MOTOR 

__ 1/ \ ~ 

,---'' ·-' ' ' 

•' 2 
,, 

// 

-0-~ I 

0 

\ I •, 

I 

.. ,... "" ----· ,_,. ~-:. 

I 

\ -~ -~/ 

\ 
~ ' 

--~ \ 
·- \ 



1,1,,172194-73800,,"JOINT ASSY,SWIVEL",1,1,,,,,,,,,,,,,,,,, 
2,1,,26116-080252,,"BOLT M 8X 25 PLATED",4,4,,,,,,,,,,,,,,,,, 
3,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
4,1,,23871-010000,,"PLUG PT1/8,SCREW",2,2,,,,,,,,,,,,,,,,, 





1,1,,172194-45410,,"BRACKET, VALVE L",1,1,,,,,,,,,,,,,,,,, 
2,1,,172194-45420,,"BRACKET, VALVE R",1,1,,,,,,,,,,,,,,,,, 
3,1,,26116-100252,,"BOLT M10X 25 PLATED",4,4,,,,,,,,,,,,,,,,, 
4,1,,26716-100002,,"NUT M10",2,2,,,,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,,, 
6,1,,172194-74100,,"VALVE ASSY,CONTROL",1,1,,,,,,,,,,,,,,,,, 
7,1,,26013-080162,,"BOLT W/WASHER M8X16",3,3,,,,,,,,,,,,,,,,, 



38 ::i ::.t 1-- □ -11t1~1v'1· 
Fig. CONTROL VALVE 



1,1,,172165-74300,,"JOY-STICK L.H.",1,1,,,,,,,,,,,,,,,,, 
2,1,,26013-060252,,"BOLT M 6X 25",4,4,,,,,,,,,,,,,,,,, 



39 v =E-::::i ::,,,~111:tC1c:) 
Fig. REMOTE CONTROL VALVE(LEFT) 



1,1,,172165-74310,,"JOY-STICK R.H.",1,1,,,,,,,,,,,,,,,,, 
2,1,,26013-060252,,"BOLT M 6X 25",4,4,,,,,,,,,,,,,,,,, 



• 40 v =r:::i /l{Jv:i(~) 
Fig. REMOTO CONTROL VALVE(RIGHT) 



1,1,,172194-74360,,"VALVE ASSY,LO-HI",1,1,,,,,,,,,,,,,,,,, 
2,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,,, 



/ 
2-4 



1,1,,772194-75100,,"RESERVOIR ASSY",1,1,,,,,,,,,,,,,,,,, 
3,2,,172179-75410,,"TUBE ASSY,SUCTION",1,1,,,,,,,,,,,,,,,,, 
4,2,,172159-75430,,"COVER, INTAKE",1,1,,,,,,,,,,,,,,,,, 
5,2,,172174-75450,,PLATE,1,1,,,,,,,,,,,,,,,,, 
6,2,,172165-75460,,GASKET,1,1,,,,,,,,,,,,,,,,, 
7,2,,172194-75480,,ELEMENT,1,1,,,,,,,,,,,,,,,,, 
8,2,,24311-000380,,"O-RING 1A P-38.0",1,1,,,,,,,,,,,,,,,,, 
9,2,,172159-75550,,MAGNET,1,1,,,,,,,,,,,,,,,,, 
10,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,,,,,,,,,,,,,,,,, 
11,3,,172122-75620,,BOLT,2,2,,,,,,,,,,,,,,,,, 
12,3,,172122-75630,,GASKET,4,4,,,,,,,,,,,,,,,,, 
13,2,,172159-75720,,"PLUG 24, DRAIN",1,1,,,,,,,,,,,,,,,,, 
14,2,,22134-240000,,"WASHER 24",1,1,,,,,,,,,,,,,,,,, 
15,2,,22417-200160,,"COTTER PIN 2.0X16",1,1,,,,,,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",3,3,,,,,,,,,,,,,,,,, 
17,2,,24321-001050,,"O-RING 1A G-105.0",2,2,,,,,,,,,,,,,,,,, 
18,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,,, 
19,2,,172194-73700,,"FILTER ASSY,RETURN",1,1,,,,,,,,,,,,,,,,, 
20,2,,172194-73730,,"FILTER,SUCTION",1,1,,,,,,,,,,,,,,,,, 
21,2,,26022-050102,,"SCREW M 5X 10",3,3,,,,,,,,,,,,,,,,, 
22,2,,172159-75850,,"PLUG, OIL FEED",1,1,,,,,,,,,,,,,,,,, 
23,1,,172174-75490,,HOSE,1,1,,,,,,,,,,,,,,,,, 
24,1,,23080-010000,,"CLAMP 10",1,1,,,,,,,,,,,,,,,,, 
25,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,,, 
26,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,,, 



. 

I 15~l~ 9 ~ 
14----@ ~ 

·./3~ ~ 18 

, I . 
26 i --

.. 

~, / 



 



_-@ 

~-® rwr~ _,© ' 1n/ 

-

!, _I 
,1 . 

. 



 



44 ;d:JJ±Wc~(,\ .. ,~t· -=t-9. t -1>.) 
Fig. HYO.OIL PIPING(VALVE-MOTOR,BOOM) 



 



45 ~mJ±Wc~c"·· 1~J .. ,......i1"·· 1~. i-< ✓r·) 
Fig. HYO.OIL PIPING(VALVE,.....SWIVEL,SWING) 

~® 

©i--:1::-s, 
/ ,• 

/ 
/ \Y 

.· / 
~ ./ / -..... .,/ /. 

r--". .· 
Jr...·~/ 

.·_ .. / 

,/ 

(~ --~" . .. / 

i '·· /.,,-
\ r··;-':"/l-('.· "'- ,,, 
~ -~.)' ··,. __ _,, 

/ /L_' '·· ·, . ....._ 
f( . '·· :\ .. ·r-··J_ ____ ,y : 
~- i ... - _______ . 

-~ ,.,,.. ; 

,.,,.-· I ,.,,..· ; 
,.,,. . I 

I 
,.,,./ 



 



46 jHJffWc~(IJ$'-:,,) . 
Fig. HYO.OIL PIPING(RETURN) 

_,,/ 

.• ✓· 
_/ 



 



4 7 ~mffWc~c ~5·:.i?Jv-1) 
Fig. HYO.OIL PIPING(TRACK FRAME) 



 



8 :mff]fc~-ct· -k.) 
Fig. 4 HYO.OIL PIPING(BOOM) 

' ' 

----

,,~ ~~--



 



4 9 ~mffW~~( 3Rm,·· Wt ) 
Fig. HYD.OIL PIPING(3RD VALVE) 



 



5 0 ;mffWcff(;f :n°, "JJ·:i ~fJ/\ .. J~J'·, ~9-'.I) 
Fig. HYO.OIL PIPING(PUMP,CUT-OFF VALVE.RETURN) 

',. ·, 
.--1 

··:-,.,.,..··/ : 
"/}'". ) .. . / .. . ,,.,.· 

/ 

i / : .. 



 



Fig. 
:li!g( 'J'' 1li? ~) .. 51 ~ml.±IL..L~ p Ip I NG(D I RECT) HYD.01 

WED FRO., U 

_.,/ _/ •' _,,,. .,/ ,,,. .,/ 
: _5,· _/ 
I • • • 

I , •• / i // 
t·· 

I 



1,1,,172159-76130,,"L-JOINT 1/8",1,1,,,,,,,,,,,,,,,,, 
2,1,,172159-76140,,"FITTING, GREASE",1,1,,,,,,,,,,,,,,,,, 
3,1,,172174-77580,,"JOINT 1/8",1,1,,,,,,,,,,,,,,,,, 
4,1,,172159-77800,,"JOINT, GREASE",4,4,,,,,,,,,,,,,,,,, 
5,1,,172180-77800,,HOSE,1,1,,,,,,,,,,,,,,,,, 
6,1,,172180-77810,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7,1,,172180-77820,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,,,,,,,,,,,,,,,,, 



5 2 ii~'./· !J - ~ //;f 
Fig. GREASING 

5 

6 

4 
3 

8 

-----, 

---------- ~ 
~ "- ...... 

7 

,. , 



1,1,,172194-81300,,"PIN 35X109A ASSY",1,1,,,,,,,,,,,,,,,,, 
2,1,,172194-81320,,"PIN 30X143 ASSY",1,1,,,,,,,,,,,,,,,,, 
3,1,,172194-81340,,"PIN 30X109 ASSY",1,1,,,,,,,,,,,,,,,,, 
4,1,,172194-81400,,"BOOM ASSY",1,1,,,,,,,,,,,,,,,,, 
5,2,,172171-81280,,"SEAL 35X45X4",2,2,,,,,,,,,,,,,,,,, 
6,2,,172159-81480,,"BUSH 38 45, PIN",2,2,,,,,,,,,,,,,,,,, 
7,1,,172159-81500,,"SHIM 35",3,3,,,,,,,,,,,,,,,,, 
8,1,,172159-81530,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,,, 
10,1,,172174-82460,,"COTTER PIN 8.0X45",3,3,,,,,,,,,,,,,,,,, 
11,1,,22157-100000,,"WASHER 10",3,3,,,,,,,,,,,,,,,,, 
12,1,,26116-100302,,"BOLT M10X 30 PLATED",3,3,,,,,,,,,,,,,,,,, 
13,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,,, 
14,1,,172159-81500,,"SHIM 35",2,2,,,,,,,,,,,,,,,,, 
15,1,,172180-81700,,"SHIM 50X80X0.8",1,1,,,,,,,,,,,,,,,,, 
16,1,,172180-81710,,"SHIM 50X80X0.5",1,1,,,,,,,,,,,,,,,,, 
17,1,,172194-83100,,"BRACKET ASSY,BOOM",1,1,,,,,,,,,,,,,,,,, 
19,2,,172180-83120,,"BUSH 50X30",2,2,,,,,,,,,,,,,,,,, 
20,1,,172159-83110,,PIN,1,1,,,,,,,,,,,,,,,,, 
21,1,,172194-83130,,"PIN 35X208 ASSY",1,1,,,,,,,,,,,,,,,,, 
22,1,,172194-83150,,"PIN 35X109 B",1,1,,,,,,,,,,,,,,,,, 
23,1,,172159-83170,,PIN,1,1,,,,,,,,,,,,,,,,, 
24,1,,172159-83180,,PIN,1,1,,,,,,,,,,,,,,,,, 
25,1,,172159-83190,,"PLATE, LOCK",1,1,,,,,,,,,,,,,,,,, 
26,1,,172159-83210,,"PLATE (C), LOCK",2,2,,,,,,,,,,,,,,,,, 
27,1,,172159-83220,,"SHIM SET, PIN 38",2,2,,,,,,,,,,,,,,,,, 
28,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,,, 
29,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
31,1,,172174-82460,,"COTTER PIN 8.0X45",2,2,,,,,,,,,,,,,,,,, 
32,1,,22157-100000,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
33,1,,26116-100302,,"BOLT M10X 30 PLATED",2,2,,,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 



27~ 



1,1,,172159-81530,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
2,1,,172194-82400,,"ARM ASSY",1,1,,,,,,,,,,,,,,,,, 
3,2,,172183-72290,,"SEAL 38X48X 4, DUST",6,6,,,,,,,,,,,,,,,,, 
4,2,,172180-82200,,"BUSH 30X45",2,2,,,,,,,,,,,,,,,,, 
5,2,,172159-82270,,"BUSH 30X45, PIN",4,4,,,,,,,,,,,,,,,,, 
6,1,,172194-94260,,"PIN 30-71 A ASSY",2,2,,,,,,,,,,,,,,,,, 
7,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,,, 
8,1,,172174-82460,,"COTTER PIN 8.0X45",2,2,,,,,,,,,,,,,,,,, 
9,1,,22157-100000,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
10,1,,26116-100302,,"BOLT M10X 30 PLATED",2,2,,,,,,,,,,,,,,,,, 
11,1,,172159-84401,,"LINK,BUCKET",1,1,,,,,,,,,,,,,,,,, 
12,2,,172183-72290,,"SEAL 38X48X 4, DUST",6,6,,,,,,,,,,,,,,,,, 
13,2,,172159-82270,,"BUSH 30X45, PIN",2,2,,,,,,,,,,,,,,,,, 
14,2,,172159-84451,,"BUSH 30-21",2,2,,,,,,,,,,,,,,,,, 
15,1,,172159-84500,,"ARM(L), BUCKET",1,1,,,,,,,,,,,,,,,,, 
16,1,,172159-84510,,"ARM(R), BUCKET",1,1,,,,,,,,,,,,,,,,, 
17,1,,000000000000,,"PIN KIT, ARM",2,2,,,,,,,,,,,,,,,,, 
18,2,,172159-81530,,"SHIM 30, PIN ADJUST",4,4,,,,,,,,,,,,,,,,, 
19,2,,172194-83200,,"PIN 30-154 ASSY",2,2,,,,,,,,,,,,,,,,, 
20,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
21,2,,172137-81380,,"NUT M16",2,2,,,,,,,,,,,,,,,,, 
22,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
23,1,,000000000000,,"PIN KIT, BUCKET",2,2,,,,,,,,,,,,,,,,, 
24,2,,172159-81530,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
25,2,,172194-86250,,"PIN 30-154 ASSY",2,2,,,,,,,,,,,,,,,,, 
26,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
27,2,,172194-83220,,COLLAR,2,2,,,,,,,,,,,,,,,,, 
28,2,,26116-100602,,"BOLT M10X 60 PLATED",2,2,,,,,,,,,,,,,,,,, 
29,2,,26716-100002,,"NUT M10",4,4,,,,,,,,,,,,,,,,, 
30,1,,172180-82170,,"O-RING 56X6",2,2,,,,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 



54 7-.h.. & r(':T•:; (' IJ '/? 
Fig. ARM & BUCKET LINK 

21 

20 

! 

25 
26 



1,1,,172159-81530,,"SHIM 30, PIN ADJUST",2,2,,,,,,,,,,,,,,,,, 
2,1,,172194-94100,,"BLADE ASSY, 1000",1,1,,,,,,,,,,,,,,,,, 
3,1,,172194-94260,,"PIN 30-71 A ASSY",2,2,,,,,,,,,,,,,,,,, 
4,1,,172194-94270,,"PIN 30-71 B ASSY",2,2,,,,,,,,,,,,,,,,, 
5,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
6,1,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,,, 
7,1,,172174-82460,,"COTTER PIN 8.0X45",2,2,,,,,,,,,,,,,,,,, 
8,1,,22157-100000,,"WASHER 10",2,2,,,,,,,,,,,,,,,,, 
9,1,,26116-100302,,"BOLT M10X 30 PLATED",2,2,,,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 



F' 55 j'v-F 
' 9· BLADE 

9 1-------0-, -

lJJ 7 

5 ✓--,,,,/'/ 
I 4 .· // 

i. v· 
~ 

> 

/~ 
4 /9 

I 

10 

Jl 
3 ¥ 
~ 
--~ 



Y00S3620,"Construction equipment",Excavator,B 
[Info] 
PcNo=Y00S3620 
PcName=B15(AY)(B5780) 
JpnUse=0 
JpnSec1= 
JpnSec2= 
JpnSec3= 
JpnPreface=0 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 



0,Y00S3620 
1,001,,"VEHICLE B15(AY)" 
2,1,,LABEL(CABIN,"B15 C(R)AY","B15 P(R)AY",, 
2,2,,LABEL(CANOPY,"B15 C(R)AY","B15 P(R)AY",, 
2,3,,"AIR CLEANER & SILENCER","B15 C(R)AY","B15 P(R)AY",, 
2,4,,ACCELERATOR,"B15 C(R)AY","B15 P(R)AY",, 
2,5,,"ENGINE MOUNT","B15 C(R)AY","B15 P(R)AY",, 
2,6,,"RADIATOR & MOUNT","B15 C(R)AY","B15 P(R)AY",, 
2,7,,"FUEL TANK & FUEL LINE","B15 C(R)AY","B15 P(R)AY",, 
2,8,,BATTERY,"B15 C(R)AY","B15 P(R)AY",, 
2,9,,"ELECTRIC PART(WIRING","B15 C(R)AY","B15 P(R)AY",, 
2,10,,"ELECTRIC PART(EQUIPMENT:CABIN,","B15 C(R)AY","B15 P(R)AY",, 
2,11,,"ELECTRIC PART(CABIN","B15 C(R)AY","B15 P(R)AY",, 
2,12,,"WORK LAMP","B15 C(R)AY","B15 P(R)AY",, 
2,13,,HEATER,"B15 C(R)AY","B15 P(R)AY",, 
2,14,,"ROLLER & ADJUST","B15 C(R)AY","B15 P(R)AY",, 
2,15,,CRAWLER,"B15 C(R)AY","B15 P(R)AY",, 
2,16,,"CONTROL EQUIPMENT(LEVER & STAN","B15 C(R)AY","B15 P(R)AY",, 
2,17,,"CONTROL EQUIPMENT(DRIVE","B15 C(R)AY","B15 P(R)AY",, 
2,18,,"CONTROL EQUIPMENT(SWING","B15 C(R)AY","B15 P(R)AY",, 
2,19,,"CONTROL EQUIPMENT(BLADE","B15 C(R)AY","B15 P(R)AY",, 
2,20,,"CONTROL EQUIPMENT(CUT OFF LEVE","B15 C(R)AY","B15 P(R)AY",, 
2,21,,"CONTROL EQUIPMENT(P.T.O.","B15 C(R)AY","B15 P(R)AY",, 
2,22,,"FRAME & TURNING BEARING","B15 C(R)AY","B15 P(R)AY",, 
2,23,,"FRAME COVER(1)","B15 C(R)AY","B15 P(R)AY",, 
2,24,,"FRAME COVER(2)","B15 C(R)AY","B15 P(R)AY",, 
2,25,,"STEP & TURNING LOCK","B15 C(R)AY","B15 P(R)AY",, 
2,26,,"INSTRUMENT PANEL & SEAT MOUNT","B15 C(R)AY","B15 P(R)AY",, 
2,27,,BONNET,"B15 C(R)AY","B15 P(R)AY",, 
2,28,,CANOPY,"B15 C(R)AY","B15 P(R)AY",, 
2,29,,"HYD.OIL PUMP & JOINT","B15 C(R)AY","B15 P(R)AY",, 
2,30,,"BOOM CYLINDER","B15 C(R)AY","B15 P(R)AY",, 
2,31,,"ARM CYLINDER","B15 C(R)AY","B15 P(R)AY",, 
2,32,,"BUCKET CYLINDER","B15 C(R)AY","B15 P(R)AY",, 
2,33,,"SWING CYLINDER","B15 C(R)AY","B15 P(R)AY",, 
2,34,,"BLADE CYLINDER","B15 C(R)AY","B15 P(R)AY",, 
2,35,,"DRIVING MOTOR","B15 C(R)AY","B15 P(R)AY",, 
2,36,,"TURNING MOTOR","B15 C(R)AY","B15 P(R)AY",, 
2,37,,"SWIVEL JOINT","B15 C(R)AY","B15 P(R)AY",, 
2,38,,"CONTROL VALVE","B15 C(R)AY","B15 P(R)AY",, 
2,39,,"REMOTE CONTROL VALVE(LEFT","B15 C(R)AY","B15 P(R)AY",, 
2,40,,"REMOTE CONTROL VALVE(RIGHT","B15 C(R)AY","B15 P(R)AY",, 
2,41,,"LOW-HIGH VALVE","B15 C(R)AY","B15 P(R)AY",, 
2,42,,"HYD.OIL TANK","B15 C(R)AY","B15 P(R)AY",, 
2,43,,"HYD.OIL PIPING(TANK-PUMP-VALVE","B15 C(R)AY","B15 P(R)AY",, 
2,44,,"HYD.OIL PIPING(VALVE-MOTOR,BOO","B15 C(R)AY","B15 P(R)AY",, 
2,45,,"HYD.OIL PIPING(VALVE-SWIVEL,SW","B15 C(R)AY","B15 P(R)AY",, 
2,46,,"HYD.OIL PIPING(RETURN","B15 C(R)AY","B15 P(R)AY",, 
2,47,,"HYD.OIL PIPING(TRACK FRAME","B15 C(R)AY","B15 P(R)AY",, 
2,48,,"HYD.OIL PIPING(BOOM","B15 C(R)AY","B15 P(R)AY",, 
2,49,,"HYD.OIL PIPING(3RD VALVE","B15 C(R)AY","B15 P(R)AY",, 
2,50,,"CONTROL PIPING(PUMP,CUT OFF VA","B15 C(R)AY","B15 P(R)AY",, 
2,51,,"HYD.OIL PIPING(DIRECT","B15 C(R)AY","B15 P(R)AY",, 
2,52,,GREASING,"B15 C(R)AY","B15 P(R)AY",, 
2,53,,"BOOM & BOOM BRACKET","B15 C(R)AY","B15 P(R)AY",, 
2,54,,"ARM & BUCKET LINK","B15 C(R)AY","B15 P(R)AY",, 
2,55,,BLADE,"B15 C(R)AY","B15 P(R)AY",, 


	preface.pdf
	PREFACE
	TABLE OF PAINTED COLOR
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	WIRING DIAGRAM


